Bui Quoc Hung

VOxFlotation:
Future Solution for Water Treatment

AT

e

Helsinki Metropolia University of Applied Sciences
Bachelor of Engineering

Environmental Engineering

Thesis

05/05/2017

K/Ié;'opolia

University of Applied Sciences



Abstract

Author(s)

Title Bui Quoc Hung

VOxFlotation: Future Solution for Water Treatment

Number of Pages 50 pages + 2 appendices

Date 5 May 2017
Degree Bachelor of Engineering
Degree Programme Environmental Engineering

Specialisation option Water, Wastewater and Waste Treatment Technology

Company SansOx Ltd

Jukka Hakola, Company Supervisor, SansOx Ltd
Kaj Lindedahl, Principal Supervisor, Metropolia UAS
Jarno Leivonen, Experiment Mentor, SansOx Ltd
[...]
sible. This classified method is on the basis of which purposes/industries the flotation
technology is utilized for. On the basis of those criteria, flotation can be divided into two
main types: Mining Flotation used in mining industry, from which flotation primarily came
from; and Water Flotation, in which flotation is utilized to treat the water and wastewater.
Mining Flotation is commonly Froth Flotation (FF). Water Floatation includes Dissolved-
Air-Flotation (DAF) and similarly Induced Gas Flotation (IGF). VOxFlotation from SansOx
LTD is also designed basically on the basis of the principles of DAF. Besides, flotation
technology is also applied in oil industry, but this is not going to be mentioned in the

scope of this thesis.

4.3 Theory Behind Flotation Process

Conceptually, the term flotation is named for any concentration processes in which se-
lective hydrophobic materials are separated from hydrophilic materials by ‘floating’ pro-
cess (Jameson, 1992). Conventionally, flotation is used to separate the suspended mat-
ters (solid and liquid), which are insoluble and poorly settable, from the liquid. In typical

flotation process, the particles are adhered onto the air bubbles, which are then floated

£
-

/ ngfkr}opolia

University of Applied Sciences



into the surface if its density is less then water density and removed. Chemicals such as
coagulants can also be utilized to improve the process performance.

Prof. Pylkkanen, Chief Engineer at SansOx Ltd, the creator of VOxFlotation (2016), sug-
gested that the flotation process is absolutely very complicated, but it can comprise three
main steps: collision, attachment, and detachment. He also explained the theory behind

flotation as follows:

Collision

The collision is achieved by particles being within the collision tube of a bubble. The
collision tube refers to the region in which a particle will collide with the bubble, with the
perimeter of the collision tube corresponding to the grazing trajectory. The collision pro-

cess is influenced by two main factors: the velocity and radius of the bubbles.

Attachment

The induction time will be mainly responsible for the attachment process between parti-
cles and bubbles. The particles can adhere to the air bubbles when the time required
for them to bind is larger than induction time, which is primarily affected by: the fluid
viscosity, particles and bubbles size, and the forces between particles and bubbles.
The attachment process could be described by using Young-Dupré Equation (Py-
Ikkdnen, 2016):

¥y COSO=(yg, —74) (4.1),

where:
e Yy is the surface energy of the liquid/gas vapor interface
e Yy is the surface energy of the solid/gas vapor interface
e Yy is the surface energy of the solid/liquid interface,
e 0 is the contact angle, the angle formed at the junction between gas, solid, and

liquid phases.

Detachment

The detachment process occurs when the force exerted by surface tension is exceeded
by shear force and gravitation force. Those forces are actually very complicated and vary
depending on the flotation cell. Prof. Pylkkdnen (2016) also suggested that high shear
will be experienced close to the impeller of a mechanical flotation cell and maostly gravi-

tational force in the collection and cleaning zone of a flotation column.

£
-

/M%ﬂopolia

University of Applied Sciences



Collection Efficiency

One parameter which can be used to evaluate the collection efficiency of flotation pro-
cess is determined as Flotation Recovery (R). This value is presented by the probabilities
of collision and attachment of particles to gas bubbles (Pylkkanen, 2016):

R= N,

Z (d,+d,)?Hc (4-2)

whereas:

o NC = PNCi is the product of the probability of the particle being collected, where

P is probability and the number of possible particle collision
e dpis particle diameter
e dp is bubble diameter
e His a specified height within the flotation which the recovery was calculated

e cis the particle concentration

4.4 Mining Flotation- Froth Flotation (FF)

4.4.1 Definition

Bunyak (2000) defined in his journal: “The term flotation has been loosely used for all
concentration processes in which heavier mineral particles have been disengaged from

lighter waste particles in water by "floating" the mineral away from waste”.

y =
e
& v //)

4 /
/Hclsinki

Metropolia

University of Applied Sciences



10

4.4.2 Common Terms

The Figure 3 illustrates a typical FF unit:

Concentrate
Launder

Slurry
Bubbles

Agitator

SHIBANG MACHINERY

Figure 3. Overview diagram of a typical FF (Shibang Machinery, n.d.)

Helsinki

Metropolia

University of Applied Sciences



11

Concentrators or Mills

It is named for the place where the flotation process is operated in mining industry.

Slurry and Collector
Slurry (Pulp) is the mixture of ground ore and water. By adding the suitable chemicals,
which is known as collector, the desired minerals can be rendered hydrophobic. For ex-

ample, sodium ethyl xanthate is used as collector in lead and zinc mining.

Flotation cells
Flotation cells are the tanks where the flotation takes place (it is aerated to produce air

bubbles for flotation process). This term will be used many times again in this thesis.

Froth and frothers
The particles after attaching the air bubbles are floated into the surface. This is known
as froth, where the name froth flotation comes from. Frothing agents, known as frothers,

can be added to make the froth formation on the surface stable.

Concentrate
The froth is then removed from the cells, forming concentrate of the desired minerals,

which is also known as con in short.

Flotation tailings or flotation tails
They are referred to the materials which do not float onto the surface.

4.4.3 Process Description

Typically, the principles of operation for froth flotation consists of the following main

stages:

Crushing (Liberation)

The ore will be crushed into the sufficient size so that the targeted minerals can exist as
separate grains. Particularly, the size is around 100 um, but sometimes it can be smaller
than 7-10 um (Bowen, 1998).

£
-

Metropolia

University of Applied Sciences



12

Addition of Chemicals
Particular collectors and frothers are added to optimize the adherence and concentration

process performance.

Air Bubbles Formation
The air bubbles are created by compressed-air and made rise upwards into the surface
of the flotation cell together with attached mineral particles to form the froth, which is then

collected by skimmer arm.

Collection of Concentrates

The final concentrates are then collected and shipped to smelters. Before this step, the
concentrates can be subjected into more flotation stages, known as cleaning in order to
remove more undesired minerals to make the final concentrates “cleaner’ (Bowen,
2013). Meanwhile, a stage called scavenging is used for flotation tailings to recover any

minerals that does not float.

Flotation is conventionally conducted in several stages to optimize the recovery effi-
ciency of the minerals in the concentrate and minimize the energy input (Pease, 2013).

4.5 Water Flotation- Dissolved-Air Flotation (DAF)

45.1 Basic Concept

Beychok (1967) defined:

“Dissolved air flotation (DAF) is a water treatment process that clarifies wastewaters (or other
waters) by the removal of suspended matter such as oil or solids. The removal is achieved by
dissolving air in the water or wastewater under high pressure and then releasing the air at atmos-
pheric pressure in a flotation tank basin. The released air forms micro bubbles which adhere to
the suspended matter causing the suspended matter to float to the surface of the water where it
may then be removed by a skimming

device.”

Basically, DAF looks very identical to the FF principles discussed above, since all kinds
of flotation share the same principles. The difference is only the area that flotation is

applied, which means which type of materials we would like to concentrate or remove.

£
-

/M%ﬂopolia

University of Applied Sciences



13

In mining industry (FF), the target is to make desired minerals from the ore floated onto
the surface to be collected and utilized. Meanwhile, in water treatment (DAF), the objec-
tive is to separate the suspended solids (SS) from the water to make it clean. Thus, the
floated matters are the waste in this case. Nowadays, DAF is very widely applied in
treating the discharge from oil refiners, petrochemical, pulp and paper, and other indus-
tries. Historically, and surprisingly, it was Finland where the first DA was used in potable
water treatment during the 20s of last century (ADKA and Sveen-Pedersen). Nowadays,
DAF is believed to be one of the most widely used water treatment method all over the

world, especially in Nordic countries, UK and US. (Nguyen, 2013)

4.5.2 Process Description

Nowadays, a typical DAF seems to be more recirculating than only conventional to opti-
mize the process efficiency. The compressed-air is dissolved in a pressure vessel (air
drum) together with a small amount of clean water recycled from the DAF unit by a recy-
cle pump (Figure 4). Those actions result in a saturated air-water solution. This solution
is then fed through a pressure-reduction valve into the float tank. Due to the pressure
reduction, micro reaction bubbles are formed increasingly and involve in the SS removal
process. In the flotation cells design, lamellas structure can be utilized to optimize the
process efficiency by increasing separation surface. Also, as collectors in FF, coagula-
tion and flocculation can also be used as pre-treatment by adding particular chemicals

before the DAF to improve the attachment process.

Influent

Recycle Pump

Figure 4. Diagram of a Typical DAF unit (Frcsystem.com, n.d.)

Helsinki

Metropolia

University of Applied Sciences



14

4.5.3 Application

The main function of DAF is to remove SS from the water. It is utilized in clarification
after flocculation process, after the aero-tank in activated sludge process, thickening of
sludge, or combined with other treatment processes. Compared to sedimentation, DAF

is conventionally more alternative.

4.5.4 Design Criteria

Practically, from practical experience, operation parameters and design criteria for DAF

can be presented as follow:

Table 1. Operation Parameters for DAF Units (Nguyen, 2014)

o e s |

1 Compressed air 3.7-7 atm

2 Recirculating water rate 30-70%

3 Hydraulic retention time in float tank 20-60 min

4 Surface loading rate 20-325 m3/m2.d
5 Air demand 15-50 L/m3

6 Retention time at pressure vessel 0.5-3min

The factor Recirculating Water Rate can also be known as Recycle Ratio (RR), which
determines the ratio between the recirculating water flow and treated water flow. Study
conducted by Han (2007) showed that the higher RR is, the higher DAF efficiency will
be. Practically, the RR is conventionally kept at 20% (Nguyen, 2013).

Also, there are other practically important factors which should be carefully considered
when designing DAF system. They are supposed to be TSS contents, bubble size and

bubble concentration volume, chemical dose, and A/S ratio.

Bubbles and TSS

It is very perspicuous that the fundamental characteristics of bubbles and particles has
been studied very carefully as they are certainly two most importance factors contributing
to the DAF efficiency. TSS refers to total suspended solids contents and particle size,
which is also relevant to the water quality. Bubbles factor consists of bubble size and

bubble volume concentration (amount of bubbles).

|

/' Helsinki

Metropolia

University of Applied Sciences



15

The control of bubble size and amount is of great important in a DAF system since they
directly influence the DAF efficiency. Those values are usually regulated by the com-
pressed-air pressure. Actually, it is very complicated to calculate the optimum bubble
size by pure theory. As a rule of thumb, engineers have found out that the bubble size
should be in range between 10 pm and 120 um (mini bubbles), and 40 um is believed to
be the most optimum one (Nguyen, 2013). Besides, apart from the size, the bubbles
should be formed stably with large amount (large volume concentration) in order the

optimize the attachment and flotation process.

The TSS also plays an important role. Jinho (2007) has found in his study that the larger
and larger compared to bubble size the particles size is, the higher the DAF efficiency
will be. Apparently, it is not very difficult to understand in this case, as the particles size
is larger, the collision and attachment probability between particles themselves and with
mini bubbles would increase, which then contributes to improving the DAF efficiency.
That is the main reason why chemical pre-treatment is very essential in both sedimenta-
tion and flotation, which can make the particles concentrate to form larger flocs, which
are then more easily to settle in sedimentation, or float in flotation.

Chemical Dose

As stated above, chemical dose, which involves in coagulation and flocculation process,
is strongly recommended before the flotation to improve the performance. The theory
behind coagulation and flocculation is very complicated, so it is not necessary to be dis-
cussed in detail here. Only one point should be noted that; as has been proven, most of
suspended particles in water have negative charge; hence coagulants which can pro-
duce positive ions are chosen. Nowadays, three coagulation agents are most preferred:
aluminum salt, ferric salt, and PAC. The amount of coagulant added depends on the TSS
concentration in water. Besides, each type of coagulants has their specific conditions
where they perform best: pH, dosing amount, and mixing speed. That is the reason why
those factors are also very important in a DAF process; thus a number of pre-tests should

be conducted to determine suitable values. Those tests are usually known as jar-testing.

Aluminum coagulation agents are aluminum salt, conventionally Al>(S04)3.18H,0. When
using aluminum coagulant, pH should be in range 5.5-7.5 and temperature is between

20-40°C. Highlighted feasibilities from aluminum coagulant are low-cost and easy to use.

£
-

/ nggf;opolia

University of Applied Sciences



16

Ferric coagulant is usually FeCls or FeSO4.nH>0O (n=1-6). Best pH range for ferric agent
is 5-9. One positive point of ferric compared to aluminum agent is that ferric agent is less
influenced by the pH as its pH range is very wide. However, one disadvantage for both
ferric and aluminum coagulant is they change the pH of the water a bit due to hydrolysis.

The final coagulant is Poly Aluminum Chloride, an inorganic polymer, known as PAC. It
is also the most widely used coagulant nowadays due to its more outstanding character-
istics compared to traditional one such as aluminum or ferric salt. PAC has been proven
to achieve 4-5 times better efficiency compared to any other coagulants. Also, PAC does
not change the pH of water considerably as ferric and aluminum agents do. In reality,
PAC is usually used together with Poly Acrylic Acid (PAA) as coagulant aid. As a rule of
thumb, 1.2-4.5 g PAC should be dosed per 1 kg TSS in water.

A/S Ratio

A/S Ratio, meaning for Air to Solid Ratio, is calculation of how much air is being applied
to a given amount of suspended solid within the DAF process (Ward, 2011). Thus, A/S
Ratio can be expressed as mL air/mL solid, or mg air/mg solid.

Unfortunately, there are no fixed theoretical values for A/S Ratio, which considerably
depends of type of solids as well as the DAF system itself. This parameter can be deter-
mined by practical experiments. The following formula is suggested for calculating A/S
in case of non-recirculating DAF system (Ward, 2011):

f.P
C.|l—-1
A liatm

g X (4.3)

0

whereas:
e Cs = saturation value for dissolved air at 1 atm pressure (mg/L)
e P = operating pressure of pressure chamber (atm)
o f=fraction of saturation achieved in pressure chamber (0.5-0.8)